
VITPILEN 801 - silver 2025 <2025><EU><F2703Y3>
SUBFRAME

76527

Pos Part Number Description Additional Text Quantity

1 A67603002020C1 Subframe right 1.00

2 A67603002010C1 Subframe left 1.00

3 A67603002030 Cross-bracing subframe 1.00

4 0025060126S Hex collar screw M6x12 ISA30 s 6.00

5 A67603002060C1 Brace subframe 1.00

6 A67603002070 Cross-bracing subframe 1.00

7 21007049000 Rubber seat cowl pad 1.00

8 0035080206S SHCS M8x20 TX45 2.00

9 54403135000 PLASTIC CAP SFL10 4.00

10 0035100309S AH collar screw M10x30 ISA45 ONLY FOR ADVENTURE R 4.00

11 47106003160 quick release rubber grommet 2.00

12 A67603049000C1 Footpeg bracket rear right 1.00

13 A67603048000C1 Footpeg bracket rear left 1.00

14 0035080406S ISA collar screw M8x40 ISA45 2.00

15 0035080256S ISA collar screw M8x25 ISA45 2.00

16 60003044100 footrest bolt, rear 2.00

17 60003152000 ENGAGE PANEL FOOTREST L/S 03 2.00

18 60003052000 ENGAGE PANEL FOOTREST R/S 03 2.00

19 0799060003 retaining washer DIN 6799 - 6 2.00



20 60003051000 Footrest cmpl. r/s rear 03 1.00

21 60003050000 FOOTREST CPL. L/S REAR 03 1.00

22 A67606041033C1 Intake port screen right compl 1.00

23 A67606040033C1 Intake snorkel left cmpl. 1.00

24 61908040030 Bracket for side fairing 6.00

25 69008021160 special screw M5x12 2.00

27 61711094100 Cable strap w.plug-in foot for 4.00

28 64103004100 Brace subframe 1.00


